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Working group: methodology

Starting point: Breach meeting in November 2021
EACS guidelines

Table on antiretroviral regimen for ART naive patients: preferred or alternative
Questions:

what about women already treated with other ARV?

What about viral cut off for C section, retrovir infusion perpartum?

What about breastfeeding?...etc

After the Breach meeting in November 2021: set up a working group on pregnancy in WLWH

Methods
v" Call to all Breach member to gather HCW involved in the management of pregnancy in WLWH

v oq groups: Pregnancy (Deborah Konopnicki), Infants (Marc Hainaut), Breastfeeding (Dimitri Van der Linden), Ethical issues

WLWH: Treatmentbefore and Infant/Child management: Breastfeeding:
during Pregnancy, Treatment at birth, FU Include a midwife
FU during pregnancy and delivery specialized in breastfeeding

v' Created a shared drive with literature and consensus drafts
v" 8live and online meetings
2022: March 17, Sept 20th
2023: Feb 9 and 14th, March 9th, 23rd and 28th and November 14th

v September 29th 2023: open to comments from all Breach members
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1. Management of pregnhancy in WLWH

Ideal situation

Viral load <50 cp/ml before the pregnancy and throughout the whole
pregnancy

- When HIV is diagnosed at time of pregnancy or the WLWH is not treated
for HIV at time of pregnancy:

Starting ARV triple therapy as soon as possible for all women:
According to EACS guidelines table
INSTI-based regimen allows reaching VL<50 cp/m| more rapidly

o BREACH



EACS guidelines 2023

EACS
European
AIDS
Clinical
Society

Version 12.0
October 2023

English

Table 1. Antiretroviral regimen for ART-naive pregnant women

ART-naive pregnant women should initiate treatment as soon as possible. The decision of ART regimen should be discussed with the person and
individualized taking into account tolerability, possible adherence issues, as well weighed against potential risk ing from ART exp or suboptimal
pharmacokinetics in pregnancy.

Pregnant women starting ART should be monitored monthly or bimonthly (depending on adherence and length of virological suppression) and as close as
possible to the predicted delivery date. HIV-VL should be tested every two months of pregnancy and including 36 weeks of gestation

Regimen Main requirements Additional guidance (see footnotes)
Recommended regimens
2 NRTIs + INSTI (PREFERRED)
TOF/XTC or TAFFTC | (Tenofovir salts)
+ DTG
TDF/XTC or TAFIFTC I (Tenofovir salts)
+ RAL 400 mg bid Il (RAL in pregnancy, bid dosing)
2 NRTIs + PUr
TOF/XTC or TAFFTC With food I (Tenofovir salts)
+ DRV/r 600 mg/100 mg bid Il (DRV dosing)
IV (COBI boosting)
Alternative regimens
2 NRTIs + INSTI
ABC/3TC + DTG or ABC/3TC/DTG | HLA-B*57:01 negative V  (ABC: HLA-B'57:01, may delay starting ART)
HBsAg negative
ABC/3TC + RAL 400 mg bid HLA-B*57.01 negative Il (RAL in pregnancy, bid dosing)
HBsAg negative V  (ABC: HLA-B'S7.01, may delay starting ART)
2 NRTIs + NNRTI
ABC/3TC + EFV HLA-B*57:01 negative V  (ABC: HLA-B'S7.01, may delay starting ART)
HBsAg negative Vi (EFV HIV-2 & group O)
HIV-VL < 100,000 copies/mL
Al bedtime or 2 hours before dinner
TOF/XTC or TAF/FTC + EFV or At bedtime or 2 hours before dinner I (Tenofovir salts)
TOF/IFTCIEFV Vi (EFV HIV-2 & group O)
"TDF/XTC or TAFIFTC + RPV or | CD4 count > 200 celis/ul. | (Tenofovir salts)
TOF/FTC/RPV or TAFFFTC/RPV | HIV-VL < 100,000 coples/mL Vil (RPV exposure during 2™ and 3™ trimester, HIV-2)
Not on gastric pH increasing agents VIl (Interactions)
With food
2 NRTIs + PUr
ABC/TC + HLA-B*57.01 negative Il (DRV dosing)
DRV/r 600 mg/100 mg bid HBsAg negative IV (COBI boosting)
With food V  (ABC: HLA-B'57.01, may delay starting ART)
Additional guidance

| Some generic forms of TDF use phosphate, maleate, and succinate salts instead of fumarate. They may be used interchangeably.
In certain countries, TDF is labelled as 245 mg rather than 300 mg o reflect the amount of the prodrug (tenofovir disoproxil) rather than the fumarate
salt (tenofovir disoprox- il fumarate)

Il There were no reports of neural tube defects among 1991 prospective reports of RAL exp in pregnancy, 456 of which were in the periconception
period. No data on RAL 1200 mg qd: not recommended

Il DRV/r 800/100 mg qd not recommended as initial ART during pregnancy due to decreased levels, but could be continued if the woman has already
undetectable VL. DRV/c is not recommended during pregnancy due to significant lower exposures of DRV and COBI in the second and third trimester of

pregnancy

IV Boosting with COBI is not recommended after the second trimester of pregnancy (insufficient drug leveis)

V' ABC contraindicated if HLA-B*57:01 positive. Even if HLA-B*57:01 negative, counselling on HSR risk still mandatory. If testing for HLA-B*57:01 results
in delay of ART initiation, consider other recommended backbone

VI EFV not active against HIV-2 and HIV-1 group O strains

VIl Lower RPV exposure during second and third trimesters; Consi g VL more frequently. RPV is not active against HIV-2

Viil Pregnant women are often prescribed anti-H2 or proton pump inhibitors for nausea. Careful review of concomitant medicines at each visit and
providing pregnant women with information on potential interactions is recommended




ARV therapy before pregnancy

O B:cacn

1. Insufficient data

- Safety
- Pharmacokinetic

- Bitherapy as opposed to
the 3 drugs dogma

Bictegravir

Doravirine

Raltegravir 1200 mg QD
Cabotegravir/rilpivirine
Dolutegravir/lamivudine
Dolutegravir/rilpivirine

» Discussion with the patient to inform her: shared decision

> 1If VL<50 cp/ml, therapy well tolerated, and the patient wishes to continue her therapy,
continue
During pregnancy: monitoring VL frequently (at least at T1, T2, every month during T3)

> If VL >50 cp/ml, or if the patient prefer to have cART with sufficient data background:
switch for a recommended therapy (See EACS guidelines)

2. Not recommended

- Pharmacokinetic
- Risk of viral rebound

Elvitegravir

Cobicistat

(significant decrease in
blood concentrations at
T3)

Atazanavir (risk of
hyperbilirubinemia, risk
of viral failure)

» Discussion with the patient to inform her: shared decision and based on a case to case
evaluation

> Propose to switch to another regimen (as there are a lot of alternatives)

> If VL<50 cp/ml and well tolerated, continue and during pregnancy: monitoring VL frequently
(atleast at T1, T2, every month during T3)

3. Not recommended

Risk of congenital
abnormalities

Efavirenz

Propose to switch to another regimen before pregnancy

4. Drugs that are ok

Dolutegravir based triple (or double regimen)
Raltegravir 400 bid based triple regimen
Prezista 800/rito 100 based triple regimen

Rilpivirine or Viramune based triple regimen




ARV therapy during pregnancy

OBccacn

1. Insufficient data

- Safety
- Pharmacokinetic

- Bitherapy as opposed to
the 3 drugs dogma

Bictegravir

Doravirine

Raltegravir 1200 mg QD
Cabotegravir/rilpivirine
Dolutegravir/lamivudine
Dolutegravir/rilpivirine

» Discussion with the patient to inform her: shared decision

> 1If VL<50 cp/ml, therapy well tolerated, and the patient wishes to continue her therapy,
continue
During pregnancy: monitoring VL frequently (at least at T1, T2, every month during T3)

> If VL >50 cp/ml, or if the patient prefer to have cART with sufficient data background:
switch for a recommended therapy (See EACS guidelines)

2. Not recommended

- Pharmacokinetic
- Risk of viral rebound

Elvitegravir

Cobicistat

(significant decrease in
blood concentrations at
T3)

Atazanavir (risk of
hyperbilirubinemia, risk
of viral failure)

» Discussion with the patient to inform her: shared decision and based on a case to case
evaluation

» Propose to switch to another regimen BEFORE T3 (as there are a lot of alternatives)

> If VL<50 cp/ml and well tolerated, continue and during pregnancy: monitoring VL frequently
(atleastat T1, T2, every month during T3)

3. Not recommended
Risk of congenital
abnormalities

Efavirenz

Propose to switch to another regimen as soon as possible at first T1 but until the end

4. Drugs that are ok

Dolutegravir based triple (or double regimen) to be started or continued

Raltegravir 400 bid based triple regimen to be started or continued
Prezista /rito based triple regimen to be started or continued

Rilpivirine based triple regimen to be started or continued

(Viramune based triple regimen to be continued, not started)




ARV therapy during Pregnancy:

Should we switch Darunavir/r 800/100mg QD to 600/100 mg bid ?

mmm) Not if the woman has VL<50 cp/ml

There is a theoretical risk based on PK studies but they measured total

darunavir and not unbound fraction so the clinical relevance of these
measures are not evident

Large cases series and our own experiences are reassuring

O B-cac



ARV therapy during Pregnancy:

Is TAF safe on pregnancy outcome ? What about weight gain?
* Review of the guidelines
* Pharmacokinetic of tenofovir alafenamide during pregnancy
* Animal studies (Fertility, teratogenicity, placental and breast milk passage)
* Clinical efficacy
» Safety
* Weight gain

O B-cac
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Is TAF safe on pregnancy outcome ?

: . YES
* Up to date data on use of TAF during pregnancy are reassuring

* There seems to have no contraindication during first trimester
* No teratogenicity in animal studies with TAF exposure higher than in human with therapeutic dosage.
* No increase in congenital abnormalities in different registry

* Even with decreasing plasma TAF/TFV during pregnancy, still within therapeutic range

* IMPACT/Vested trial is one of very few randomized ART trials in pregnancy: excellent efficacy and safety
outcome

* TAF is associated with increasing weight gain during pregnancy (compared to TDF) but was under the
normal weight gain expected during pregnancy so this should be monitored

Endorsed in the last the EACS guidelines October 2023




Monitoring of HIV VL during pregnancy

Patient diagnosed during pregancy
T1 or T2 or LTFU before pregnancy

VL + genotype at diagnosis; Start ARV before genotyping results
VL 1 month after treatment initiation

Then VL every 1 to 2 months

At 36 weeks and at birth

Patient diagnosed during late
pregancy T3

VL + genotype at diagnosis; Start ARV including Dolutegravir before genotyping results
VL every 1-2 weeks untill undetectable
At 36 weeks and at birth

Patient under regular follow-up and
VL controlled (<50 cp/ml)

VL at least once per trimester ; monthly in T3 if on not recommended cART
At 36 weeks and at birth

Patient under regular follow-up and
VL not controlled

'Q‘BREADH

Check for tolerability, nausea, pill size, etc..
VL + genotype;

Consider adding INSTI (prefered= Dolutegravir) or switching to another ARV before
genotyping results

Recheck VL at 1 month if T1 or T2 or after 2 weeks if T3
If VL <50, recheck every 1-2 months thereafter
At 36 weeks and at birth




What if VL not controlled?

Concentration DM

Resistance Genotype
Observance Anamnése
Interactions Anamnese

_____________________________________________________________________________________________________________________________

Consider adding an INSTI or shifting to INSTI (prefered=dolutegravir)

o BREACH



Threshold of HIV VL Week 36

for prevention measures

Programmed Cesarian section at 38

IV ZDV per partum

weeks
recommended considered recommended considered
EACS >50 cp/ml >50 cp/ml
Oct 2021 and 2023
DHHS >1000 cp/ml >1000 cp/ml 50-1000 cp/ml
Dec 2020
BHIVA > 400 cp/ml 50-399 cp/ml >1000 cp/ml 50-1000 cp/ml

2020




Threshold of HIV VL Week 36
for prevention measures

OBccacn

Vaginal delivery Elective C- section IV ZDV per partum
at 38 weeks
<50 cp/ml Recommend No No
50-400 cp/ml Favor® Consider* Yes
400-1000 cp/ml Consider* Consider* Yes
>1000 cp/ml No Recommend Yes

* decision on a case-by-case basis after shared decision with the patient



Belgian quidelines: we RECOMMEND o BREACH

- an elective caesarean section (C-section) if VL > 1000 cp/ml (except imminent delivery)+IV zidovudine

- vaginal delivery if VL <50 cp/ml (and no other obstetrical condition needing C-section)

Between 50-400 and 1000 cp/ml: CONSIDER

a decision between vaginal delivery versus elective C- section should be shared with the patient.

The obstetrical future, the presence of other comorbidity, the history and the opinion of the patient will be taken into
account for a decision on a case-by-case basis.

Based on:

* In this case, risk of vertical transmission between 1 and 3%

* Expected gain from an elective C Section: maximum 1% reduction in the risk of vertical transmission

 However, the increase in maternal and fetal morbidity in the event of elective C- section during the current pregnancy
and during future pregnancies is >1%

=>we favor vaginal delivery between 50-400 cp/ml

Intravenous Retrovir will be given during caesarean section and/or labor if VL> 50 cp/ml.

In the event of a vaginal delivery, protective measures will be applied such as:

e Rupture of membranes as late as possible.

* No internal electrode or scalp pH

* No “routine” instrumental extraction or “routine” episiotomy

¢(Consider disinfection of vagina, the cord and newborn with chloramine: scant data supporting that)




References

C. Brites?, E. Luz?, |. Nobrega?, |. Luz?, R. Zajdenverg3, A. De Ruiter4, C. Lorenzo5, A.G. Travassos. A pilot trial on initial treatment of HIV-infected preghant women with 3TC/DTG: The PREGNANT Study.
18th EACS conference , Warsaw, October 18-21 2023. MtE1.CC1

* Brooks KM ; Pharmacokinetics of tenofovir alafenamide with and without cobicistat in pregnant and postpartum women living with HIV: Results from IMPAACT P1026s; AIDS. 2021 March 01; 35(3): 407-417

Bukkems V at al. Tenofovir Alafenamide Plasma Concentrations Are Reduced in Pregnant Women Living With Human Immunodeficiency Virus (HIV): Data From the PANNA Network. Clin Infect Dis 2022 Sep
10;75(4):623-629.

* Dash PK, Boix V. Fixed-dose darunavir/cobicistat in pregnancy of HIV-infected women, pharmacokinetic concerns. AIDS. 2021 Jul 1;35(8):1301-1303. doi: 10.1097/QAD.0000000000002886. PMID: 34076615.

i Delany-Moretlwe S, Hughes JP, Bock P, Ouma SG, Hunidzarira P, Kalonji D, Kayange N, Makhema J, Mandima P, Mathew C, Spooner E, Mpendo J, Mukwekwerere P, Mgodi N, Ntege PN, Nair G, Nakabiito C,
Nuwagaba-Biribonwoha H, Panchia R, Singh N, Siziba B, Farrior J, Rose S, Anderson PL, Eshleman SH, Marzinke MA, Hendrix CW, Beigel-Orme S, Hosek S, Tolley E, Sista N, Adeyeye A, Rooney JF, Rinehart A, Spreen
WR, Smith K, Hanscom B, Cohen MS, Hosseinipour MC; HPTN 084 study group. Cabotegravir for the prevention of HIV-1 in women: results from HPTN 084, a phase 3, randomised clinical trial. Lancet. 2022 May
7;399(10337):1779-1789. doi: 10.1016/50140-6736(22)00538-4. Epub 2022 Apr 1. Erratum in: Lancet. 2022 May 7;399(10337):1778. PMID: 35378077; PMCID: PMC9077443.

Descovy (emtricitabine and tenofovir alafenamide) [package insert]. Gilead Sciences. 2022.
Eke AC at al. Tenofovir alafenamide use in pregnant and lactating women living with HIV. Expert Opin Drug Metab Toxicol 2020 April

* Eke AC, Mirochnick M, Lockman S. Antiretroviral Therapy and Adverse Pregnancy Outcomes in People Living with HIV. N EnglJ Med. 2023 Jan 26;388(4):344-356. doi: 10.1056/NEJMra2212877. PMID: 36720135;
PMCID: PMC10400304.

i Mandelbrot L, Tubiana R, Le Chenadec J, Dollfus C, Faye A, Pannier E, Matheron S, Khuong MA, Garrait V, Reliquet V, Devidas A, Berrebi A, Allisy C, Elleau C, Arvieux C, Rouzioux C, Warszawski J, Blanche S; ANRS-EPF
Study Group. No perinatal HIV-1 transmission from women with effective antiretroviral therapy starting before conception. Clin Infect Dis. 2015 Dec 1;61(11):1715-25. doi: 10.1093/cid/civ578. Epub 2015 Jul 21.
PMID: 26197844.

i Patel K, Huo Y, Jao J, Powis KM, Williams PL, Kacanek D, Yee LM, Chadwick EG, Shiau S, Jacobson DL, Brummel SS, Sultan-Beyer L, Kahlert CR, Zash R, Seage GR 3rd; Pediatric HIV/AIDS Cohort Study; Swiss Mother and
Child HIV Cohort Study. Dolutegravir in Pregnancy as Compared with Current HIV Regimens in the United States. N Engl J Med. 2022 Sep 1;387(9):799-809. doi: 10.1056/NEJM0a2200600. PMID: 36053505; PMCID:

PMC9744124
* RCP. Odefsey ODEFSEY® (emtricitabine, rilpivirine, and tenofovir alafenamide) tablets, for oral use Initial U.S. Approval: 2016
i Sibiude J, Le Chenadec J, Mandelbrot L, Hoctin A, Dollfus C, Faye A, Bui E, Pannier E, Ghosn J, Garrait V, Avettand-Fenoel V, Frange P, Warszawski J, Tubiana R. Update of Perinatal Human Immunodeficiency Virus

Type 1 Transmission in France: Zero Transmission for 5482 Mothers on Continuous Antiretroviral Therapy From Conception and With Undetectable Viral Load at Delivery. Clin Infect Dis. 2023 Feb 8;76(3):e590-e598.
doi: 10.1093/cid/ciac703. PMID: 36037040.

* Thimm MA at al. Pregnancy Outcomes in Pregnant Women with HIV on Tenofovir Disoproxil Fumarate (TDF) Compared to Tenofovir Alafenamide (TAF); J AIDS HIV Treat. 2022 ; 4(1): 6-13.
Thimm MA, Eke AC. Tenofovir, pregnancy and renal function changes in pregnant women living with HIV. AIDS. 2021;35(8):1319-1320

Yang N, Zhou G, Cheng X, et al. Distribution evaluation of tenofovir in the breast milk of mothers with HBeAg-positive chronic HBV infection after treatment with tenofovir alafenamide and tenofovir disoproxil
fumarate by a sensitive UPLC-MS/MS method. Front Pharmacol. 2021;12:734760



2. Management of infants/children born
from a mother living with HIV
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Risk stratification

Lowest risk Intermediate risk High risk
Full VL - Maternal VL - Maternal VL
suppression detectable at some known or
before and point during the suspected to be
throughout pregnancy but <50 >50 copies/mL at
pregnancy copies/mL before delivery
birth

VL = viral load '.QIE)REACH



Optimal scenario: Full VL suppression before
and throughout pregnhancy

* No post-exposure prophylaxis

 AZT 4 weeks could be offered at the request of the parents, mainly/only for
parents who already have a child who received a PEP at birth

 Neonatal follow-up without breastfeeding:
* DNA + RNA testing
- At birth (0-2 days)
- 6 weeks
- 12 weeks

 Serology screen test at 220 months

:Q:BREACH



Maternal VL detectable at some point during the
pregnancy but <50 copies/mL before birth

e AZT 4 weeks

 Neonatal follow-up without breastfeeding:
* DNA + RNA testing
- At birth (0-2 days)
- 6 weeks
- 12 weeks

* At least 2 tests after completion of PEP, >4 weeks apart
 Serology screen test at 220 months

OBccacn



Maternal VL known or suspected to be >50
copies/mL at delivery

 Triple therapy 4 weeks — Preferred : AZT + 3TC + NVP

* |f NVP not indicated (demonstrated/suspected maternal virus
resistance): replace NVP with LPV/R or RAL

* |f maternal viral load sampled at birth is <50 cp/mL, triple therapy
could be simplified in favor of AZT alone for 4 weeks

O Bxcacn



Maternal VL known or suspected to be >50
copies/mL at delivery

 Neonatal follow-up without breastfeeding:
* DNA + RNA testing

- At birth (0-2 days)

- 2 to 3 weeks

- 6 weeks

- 3 months

- 6 months

 The rationale to add a testing at 6 months of age is that combination ART has the

potential to interfere with the sensitivity of the PCR tests for a prolonged period
of time.

* Serology screen test at 220 months o B
- REACH
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3. Breastfeeding infants born from a mother
living with HIV

~ - | * Breastfeeding is not recommended routinely

- * In situations where there is persistently undetectable maternal HIV viral
load and very low risk of transmission, breastfeeding may be facilitated
by joint decision making and with appropriate close monitoring of
mother and infant. Please see the section on General Principles of
Postnatal Prophylaxis and Infant Feeding for details, on page 157
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Breastfeeding is not routinely recommended

When women decide to breastfeed, despite
having been informed about the potential harms,
as professionals it is our duty to offer proper
guidance and follow-up in a supportive
environment

o BREACH



Eligibility criteria
Long-term follow-up with undetectable viral load on cART
Proof of excellent adherence

= OPTIMAL SCENARIO (LOW RISK)

- Women in the INTERMEDIATE RISK group : discourage B/F but same
service/support should be offered if decision to B/F

o BREACH



Prenatal preparations

Multidisciplinary prenatal consultation to discuss the pros and cons.
Involve the father in the decision process if possible.

- An information leaflet must be available to the parents to help them
to make a decision. This document should be signed, ideally by both
parents.

Lack of financial resources should not be the main motivation to
breastfeed. In that case, financial/material support should be sought.

o BREACH



Post-natal follow-up

MAX 6 MONTHS EXCLUSIVE BREASTFEEDING IS RECOMMENDED

BABY MOTHER

. Clinical f/up and PCR/6 weeks . VL/6 weeks as baby
until 3 months post weaning

- Special attention to adherence

- Serology 2 20 months B/feeding-nipples supervision

- AZT could be proposed to by a specialized nurse
parent’s request . HIV VL in milk can be
In case of INTERMEDIATE RISK performed if available
—->AZT 4 weeks

o BREACH



When and how to interrupt breasfeeding

1. Gastro-enteritis, cracked nipples, candidiasis, mastitis
Express milk, throw it away and restart B/F when healing
Use contralateral breast if healthy (in case of mastitis/cracked nipples)

2. Blip > 50 copies/ml : stop B/F and discourage resuming

If minor blip 50-100 copies/ml and VL undetectable again a case-by-case
discussion to consider resuming B/F

If viral detection in milk, stop B/F even if undetectable VL in plasma

3.  When weaning is decided : cabergoline should be proposed (if not
contraindicated). Frozen breastmilk could be used to facilitate the

transition.

o BREACH
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Belgian guidelines

- Available
On the BREACH web site
BVIKM/SBIMC
Pediatric society

Will be submited to publication

Reviewed by the group at least once a year and whenever there will
be a breaking change



Perspectives

Belgian registry for delivery
Belgian registry collecting prospectively breastfeeding cases

o BREACH



Thank you for your attention

HIV and Pregnant People
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Table 1. Antiretroviral regimen for ART-naive pregnant women

ART-naive pregnant women should initiate treatment as soon as possible. The decision of ART regimen should be discussed with the person and
individualized taking into account tolerability, possible adherence issues, as well weighed against potential risk coming from ART exposure or suboptimal
pharmacokinetics in pregnancy.

Pregnant women starting ART should be monitored monthly or bimonthly (depending on adherence and length of virological suppression) and as close as
possibie to the predicted delivery date. HIV-VL should be tested every two months of pregnancy and including 36 weeks of gestation

Regimen Main requirements Additional guidance (see footnotes)
Recommended regimens
2 NRTIs + INSTI (PREFERRED)
TOF/IXTC or TAFIFTC | (Tenofovir salts)
+ DTG
TOF/XTC or TAFFTC I (Tenofovir salts)
+ RAL 400 mg bid Il (RAL in pregnancy, bid dosing)
2 NRTIs + Plr
TOF/XTC or TAFFTC With food I (Tenofovir salts)
+ DRVIr 600 mg/100 mg bid Il (DRV dosing)
IV (COBI boosting)
Alternative regimens
2 NRTIs + INSTI
ABC/3TC + DTG or ABC/3TC/DTG | HLA-B*57:01 negative V  (ABC: HLA-B'57.01, may delay starting ART)
HBsAg negative
ABC/3TC + RAL 400 mg bid HLA-B*57.01 negative Il (RAL in pregnancy, bid dosing)
HBsAg negative V  (ABC: HLA-B'57.01, may delay starting ART)
2 NRTIs + NNRTI
ABC/3TC + EFV HLA-B*57:01 negative V  (ABC: HLA-B'S7.01, may delay starting ART)
HBsAg negative Vi (EFV HIV-2 & group O)
HIV-VL < 100,000 copies/mL
Al bedtime or 2 hours before dinner
TOF/XTC or TAF/FTC + EFV or Al bedtime or 2 hours before dinner I (Tenofovir salts)
TOF/FTCIEFV Vi (EFV HIV-2 & group O)
TOF/XTC or TAF/FTC + RPV or CD4 count > 200 celis/pl. | (Tenofovir salts)
TOF/FTC/RPV or TAFFFTC/RPV | HIV-VL < 100,000 coples/mL Vil (RPV exposure during 2™ and 3™ trimester, HIV-2)
Not on gastric pH increasing agents Vil (Interactions)
With food
2 NRTIs + PUr
ABC/TC + HLA-B*57:01 negative Il (DRV dosing)
DRV/r 600 mg/100 mg bid HBsAg negative IV (COBI boosting)
With food V  (ABC: HLA-B*57.01, may delay starting ART)
Additional guidance

| Some generic forms of TDF use phosphate, maleate, and succinate salts instead of fumarate. They may be used interchangeably.
In certain countries, TDF is labelled as 245 mg rather than 300 mg o reflect the amount of the prodrug (tenofovir disoproxil) rather than the fumarate
salt (tenofovir disoprox- il fumarate)

Il There were no reports of neural tube defects among 1991 prospective reports of RAL exp in preg y. 456 of which were in the periconception
period. No data on RAL 1200 mg qd: not recommended

Il DRV/r 800/100 mg qd not recommended as initial ART during pregnancy due o levels, but could be continued if the woman has already
undetectable VL. DRV/c is not recommended during pregnancy due to significant lower exposures of DRV and COBI in the second and third trimester of

pregnancy

IV Boosting with COBI is not recommended after the second trimester of pregnancy (insufficient drug leveis)

V  ABC contraindicated if HLA-B*57:01 positive. Even if HLA-B*57-01 negative, counselling on HSR risk still mandatory. If testing for HLA-B*57:01 results
in delay of ART initiation, ider other

VI EFV not active against HIV-2 and HIV-1 group O strains

VIl Lower RPV exposure during second and third trimesters; Consider monitoring VL more frequently. RPV is not active against HIV-2

Vil Pregnant women are often prescribed anti-H2 or proton pump inhibitors for nausea. Careful review of concomitant medicines at each visit and
providing pregnant women with information on potential interactions is recommended

EACS guidelines 2023

Treatment of Pregnant Women Living with HIV or Women Considering Pregnancy

S ios for

pregr or who wish to conceive

1.0 o g to be pregnant or g pregnant whike
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- Maintain ART: The main goal of ART during pregnancy is maintaining
treatment efficacy, both for the women's benefit and HIV transmission risk.

- ART may be switched temporarily for the duration of pregnancy to the
preferred combinations recommended for ART naive pregnant women, see
table 1

- The decision on switching ART should be individualized taking into
account the person’s history of treatment, adherence and tolerability, and
weighed against potential risk coming from ART exposure or suboptimal

in

pharmacokinetics in pregnancy
- If the purpose for swilching is insufficient data about safety and efficacy in
pregnancy. it should be explained to the pregnant woman and her decision/
willingness 10 switch gi taken into account:
* Lower serum concentration was observed in persons on therapies
boosted with COBI, DRVIr qd and RPV
+ There is insufficient data in pregnancy for BIC, DOR, RAL qd, and dual

regimens
- Pregnant women should be monitored monthly or bimonthly (depending on
adherence and length of virological suppression) and as close as possible
10 the predicted delivery date. HIV-VL should be tested every two months of
pregnancy and including 36 weeks of gestation

2. Women b g pregnant while treatment-naive

Starting ART as soon as possible is highly recommended, see table 1

3. Women whose follow-up starts late in the second or in the third
trimester

Start ART immediately (see table 1) and consider RAL or DTG as the preferred
choice 1o obtain rapid HIV-VL decline and to ensure the HIV-VL is undetectable
by the time of delivery

4. Women whose HIV-VL is not undetectable at third trimester

Perform resistance testing and consider changing to or adding INST1 (RAL or
DTG) if not on this class to obtain rapid HIV-VL decline

5. Women whose HIV-VL is > 50 copies/mL at week 34-36 of
pregnancy

Elective cesarean section to be planned at week 38, see labour and
breastfeeding

6. Women diagnosed with HIV in labour

See labour and breastfeeding

7. Labour

1)mmmu>uwtumm
* Elective tobe p at week 38
* Iv ZDV: During labour and delivery: 2 mg/kg loading dose followed by
continuous iv infusion of 1 mg/kg/our until delivery
- Scheduled cesarean delivery: start iv ZDV 3 hours before surgery
- Unscheduled cesarean delivery: consider administering loading dose then
proceed to delivery
nmwmmmw
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iv infusion of 1 mg/kg/ until delivery. Consider administering
mmmmanm:y

Postnatal prophytaxis (PNP) should be given 1o all newborns born to mothers
mmmmbmm
I therapy in with HIV, See page 153

8. Breastleeding

« Breastfeeding is not recommended routinely

« In situations where there is persistently undetectable maternal HIV viral
load and very low risk of transmission, breastfeeding may be facilitated
by joint decision making and with appropriate close monitoring of
mumnaummmmcomwmapmm

phylaxis and Infant Feeding for details, on page 157
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